CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD
LOS ANGELES REGION
320 West 4™ Street, Suite 200, Los Angeles

FACT SHEET

WASTE DISCHARGE REQUIREMENTS
FOR
CITY OF SIMI VALLEY
(Simi Valley Water Quality Control Plant)

NPDES No. CA0055221
Public Notice No.: R4-2003-0011

FACILITY ADDRESS FACILITY MAILING ADDRESS
Simi Valley Water Quality Control Plant City of Simi Valley

600 West Los Angeles Street 2929 Tapo Canyon Road

Simi Valley, CA 93063 Simi Valley, CA 93063

Contact: Jim Buell,
Deputy Director/ Sanitation Services
Telephone: (805) 583-6442

l. Public Participation

The California Regional Water Quality Control Board, Los Angeles Region (Regional
Board) is considering the issuance of waste discharge requirements (WDRs) that will
serve as a National Pollutant Discharge Elimination System (NPDES) permit for the
above-referenced facility. As an initial step in the WDR process, the Regional Board
staff has developed tentative WDRs. The Regional Board encourages public
participation in the WDR adoption process.

A. Written Comments

The staff determinations are tentative. Interested persons are invited to submit
written comments concerning these tentative WDRs. Comments should be
submitted either in person or by mail to:

Executive Officer

California Regional Water Quality Control Board
Los Angeles Region

320 West 4" Street, Suite 200

Los Angeles, CA 90013

March 13, 2003
Revised: May 6, 2003
Revised: May 20, 2003



City of Simi Valley, Simi Valley Water Quality Control Plant CA0055221
Fact Sheet

To be fully responded to by staff and considered by the Regional Board, written
comments should be received at the Regional Board offices by 5:00 p.m. on
April 11, 2003.

The Regional Board staff will consider comments received, and when
appropriate will incorporated them into a revised tentative.

B. Public Hearing

The Regional Board will hold a public hearing on the tentative WDRs during its
regular Board meeting on the following date, time, and location:

Date: June 5, 2003

Time: 9:00 a.m.

Location:  City of Simi Valley, Council Chambers, 2929 Tapo Canyon
Road, Simi Valley, California.

Interested persons are invited to attend. At the public hearing, the Regional
Board will hear testimony, if any, pertinent to the discharge, WDRs, and permit.
Oral testimony will be heard; however, for accuracy of the record, important
testimony should be in writing.

Please be aware that dates and venues may change. Our web address is
www.swrcb.ca.gov/rgcb4 where you can access the current agenda for changes
in dates and locations.

C. Information and Copying

The Report of Waste Discharge (ROWND), related documents, tentative effluent
limitations and special conditions, comments received, and other information are
on file and may be inspected at 320 West 4™ Street, Suite 200, Los Angeles,
California 90013, at any time between 8:30 a.m. and 4:45 p.m., Monday through
Friday. Copying of documents may be arranged by calling the Los Angeles
Regional Board at (213) 576-6600.

D. Register of Interested Persons

Any person interested in being placed on the mailing list for information
regarding the WDRs and NPDES permit should contact the Regional Board,
reference this facility, and provide a name, address, and phone number.

E. Waste Discharge Requirements Appeals

Any aggrieved person may petition the State Water Resources Control Board to
review the decision of the Regional Board regarding the final WDRs. The
petition must be submitted within 30 days of the Regional Board's action to the
following address:

State Water Resources Control Board
Office of Chief Counsel


http://www.swrcb.ca.gov/rqcb4

City of Simi Valley, Simi Valley Water Quality Control Plant CA0055221
Fact Sheet

ATTN: Elizabeth Miller Jennings
P.O. Box 100
Sacramento, CA 95812

PURPOSE OF ORDER

City of Simi Valley (hereinafter the City or Discharger) discharges tertiary-treated
wastewater, from its Simi Valley Water Quality Control Plant (Simi Valley WQCP)
located in Simi Valley, to Arroyo Simi, a water of the United States. The discharge is
regulated under waste discharge requirements contained in Order No. 96-043, adopted
by this Regional Board on June 10, 1996. Order No. 96-043 also serves as a permit
under the National Pollutant Discharge Elimination System (NPDES No. CA0055221).

On September 29, 1997, the Regional Board adopted Order No. 97-122, which revised
the NPDES permit to incorporate provisions from Resolution No. 97-10, Support for
Watershed Management in the Calleguas Creek Watershed, into the permit and modify
Simi Valley WQCP’s Monitoring and Reporting Program No. CI-3021. Aside from the
revision, the Expiration Date, and all other Limitations, Requirements, and Provisions of
Order No. 96-043 were unchanged and remained in full force and effect. The
modifications to the permit under Order 97-122 included: adding a footnote to the
nitrogen effluent limitation and to the ammonia receiving water objective, and adding a
finding regarding the Calleguas Creek Characterization Study.

Order No. 96-043 has an expiration date of May 10, 2001. Section 122.6 of Title 40,
Code of Federal Regulations (40 CFR) and section 2235.4 of Title 23, California Code of
Regulations, state that an expired permit continues in force until the effective date of a
new permit provided the permittee has timely submitted a complete application for a new
permit. On November 13, 2000, the City filed a Report of Waste Discharge (ROWD)
and applied to the Regional Board for reissuance of waste discharge requirements
(WDRs) and NPDES permit to continue to discharge tertiary-treated wastewater.
Therefore, the Discharger’'s permit has been administratively extended until the Regional
Board acts on the new WDR and permit.

The accompanying order is the reissuance of waste discharge requirements that serves
as an NPDES permit for the Simi Valley QWCP.

FACILITY AND TREATMENT PROCESS DESCRIPTION

The City owns and operates the Simi Valley WQCP, a tertiary wastewater treatment
plant located at 600 West Los Angeles Avenue, Simi Valley, California. Figure 1 shows
the location of the plant. The Simi Valley WQCP currently receives wastewater from the
City of Simi Valley and unincorporated sections of Ventura County. The wastewater is a
mixture of domestic and industrial wastewater. The latter is pretreated pursuant to 40
CFR, Part 403 prior to discharge to the sewers.

The City reported in its ROWD that the Simi Valley WQCP has a design capacity of 12.5
million gallons per day (mgd) and serves approximately 112,000 people. On August 19,
1985, the City of Simi Valley approved the "Sewerage Master Plan Upgrade and
Preliminary Design and Engineering Expansion of the Simi Valley Water Quality Control
Plant". This four stage upgrade and expansion program would increase the plant capacity



City of Simi Valley, Simi Valley Water Quality Control Plant CA0055221
Fact Sheet

to 17.5 MGD by the year 2012. However, due to a slow growth initiative, the City does not
plan to increase the existing design capacity.

The United States Environmental Protection Agency (USEPA) and the Regional Board
have classified Simi Valley QWCP as a major discharger. It has a Threat to Water
Quality and Complexity Rating of 1-A, pursuant to CCR Section 2200.

Treatment at the Simi Valley WQCP consists of aerated grit removal, primary
sedimentation, flow equalization, activated sludge biological treatment, secondary
sedimentation, dual media filtration, chlorination and dechlorination. Primary sludge is
anaerobically digested and waste activated sludge is thickened and aerobically digested.
Sewage solids separated from the wastewater are disposed of at the Simi Valley Landfill
or to Wasco, in Kern County, California. Bar screen debris is disposed of at a landfill.

The City began modifying the treatment process at the Simi Valley WQCP; ultimately,
new aeration basins will be used for nitrification and denitrification. Figure 2 illustrates
the schematic of wastewater flow.

1. Bar screening/ Aerated Grit Removal. Bar screens separate large objects from
the influent and help prevent clogging of the sewage lines. Bar screen debris is
collected in hoppers and disposed of at a landfill. Aerated grit removal is a
process that that utilizes blown air to remove fine particles such as sand and
seeds in the influent.

2. Primary sedimentation. The main objective of primary sedimentation is to remove
solids from the wastewater by gravity. The heavier solids (settleable solids)
precipitate out and are scraped out of the primary sedimentation basin. The
lighter solids float to the top and are skimmed off.

3. Activated sludge. The activated sludge process is a treatment system in which
the incoming wastewater is mixed with existing biological floc (microorganisms,
bugs, or activated sludge) in an aeration basin. Activated sludge converts non-
settleable and dissolved organic contaminants into biological floc, which can then
be removed from the wastewater with further treatment.

4, Secondary clarification with coagulation. The main objective of secondary
clarification is to remove biological floc from the wastewater. Chemicals, such as
aluminum sulfate (alum), may be added as part of the treatment process to
enhance solids removal. Alum causes the biological floc to combine into larger
clumps (coagulate). This makes it easier to remove the floc.

5. Dual Media Filtration. The filtration process is used to remove or reduce
suspended or colloidal matter from a liquid stream, by passing the water through
a bed of graded granular material. In the case of the Simi Valley QWCP, the
filters utilize two different materials as the filtration media. Filters remove the
solids that the secondary sedimentation process does not remove, thus,
improving the disinfection efficiency and reliability.

6. Chlorination. Sodium hypochlorite solution is used as a disinfectant in the Simi
Valley QWCP. Disinfectant is added to the treated effluent prior to the filters to



City of Simi Valley, Simi Valley Water Quality Control Plant CA0055221

Fact Sheet
destroy bacteria, pathogens and viruses, and to minimize algal growth in the
filters. Additional chlorine may be dosed prior to the serpentine chlorine contact
chamber. The chlorine contact chamber provides a two hour detention time.
7. Dechlorination. Prior to discharge, sodium bisulfite is added to the treated
effluent to remove residual chlorine.
8. Sludge. Primary sludge is anaerobically digested. Sewage solids (sludge)

separated from the wastewater are dewatered with a press and transported off
site to Wasco, in Kern County, California.

Water Recycling. The Simi Valley WQCP currently recycles approximately 10% (0.9
million gallons per year) of the total treated effluent and plans to continue doing so. The
production, distribution, and reuse of recycled water are presently regulated under
Water Reclamation Requirements (WRR) contained in Order No. 87-46, adopted by this
Board on May 5, 1987.

Recycled water is used for landscape irrigation at the Simi Valley WQCP and for dust
control at a landfill.

Storm Water Management. The City does not treat storm water runoff at the Simi Valley
QWCP, except for stormwater infiltration and inflows in the sewer and stormwater that
traverses the treatment tanks. It has developed a Storm Water Pollution Prevention Plan
(SWPPP) for storm water flows at the facility that do not enter the treatment system.

DISCHARGE OUTFALL AND RECEIVING WATER DESCRIPTION

The Simi Valley WQCP discharges tertiary-treated wastewater to Arroyo Simi, a water of
the United States, above the estuary, within the Calleguas Creek Watershed
Management Area, at the following discharge point:

Discharge Serial No. 001: Discharges tertiary treated municipal and industrial wastewater
into Arroyo Simi (approximate coordinates: Latitude 34° 16' 56" North, Longitude 118° 48'
44" West);

During dry weather (May 1 — October 31), the primary sources of water flow in the